



Test Report

No.: NBHL2407015417CD-1

Date: AUG. 28, 2024

Page: 1 of 11

DAVID MARTINEZ MARTINEZ
C/ CAMILO FLAMMARION N23 3° CP03201 ELCHE, ALICANTE, ESPAÑA

THIS REPORT IS TO SUPERSEDE TEST REPORT NO.: NBHL2407015417CD, DATE: JUL. 30, 2024.

The following sample(s) was/were submitted and identified by the client as:

Sample Description : SCENTED CANDLE ON CRISTAL JAR RECIPIENT
Sample Quantity : PLEASE REFER TO THE FOLLOWING PAGE(S)

Sample Receiving Date : JUL. 22, 2024
Resubmitted Sample Date : JUL. 25, 2024
Testing Period : JUL. 22, 2024 TO AUG. 28, 2024

Test Requested

- 1. EN 15494: 2019 CANDLES- PRODUCT SAFETY LABELS
- 2. EN 15493: 2019 CANDLES- SPECIFICATION FOR FIRE SAFETY

Result
Pass
Pass

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

Ruby Gu



Ruby Gu
Authorized Signatory



SGS-CSTC Standards Technical Services Co., Ltd.
Ningbo Branch Haldemes

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

1-5F West No. 4 Building, Lingyun Industry Park, No.1177 Lingyun Road, Ningbo National Hi-Tech Zone, Ningbo, China 315040 t (86-574)87767006 f (86-574)87768122 www.sgs.com.cn
中国·浙江·宁波市国家高新区凌云路1177号凌云产业园4号楼西1-5层 邮编: 315040 t (86-574)87767006 f (86-574)87768122 e sgs.china@sgs.com